For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

vvvvv /
i

.

\,

N\
S N\
: 7))
Jo—gm=ans ]
%J .\\\\ / \\
® 7 \\\ / \\
Dl "~ |\hW“A\| |IHHN/
\\ ©
A\ 5]
\\ /
AN /
/// \\
//‘v\
A\S
A\
\\
A\ I~
AN \3
oy /7 /
[ap] // /
\\ /wri
/W/ / \ _n,! - - - ,“w
/ 4 %4 @i IWIUU - \
/ o muuma T T ,imumuHuwu - w x
sy
pa ' o
u..u,wmuwv.!.q N nmimw.\v 4
g\ ®
R - _/ " /1
\@4 i / 5
L W v
/ N\ o
] = - - -8 /ﬁu P~ N
y ..7..@_ A e S W% \
—— N S TR\ - :
o Y AN \ ,
\ ) N / e \ \ \ \ y - - / \
AL g (XA / K2~ \
N B N, NN/ \ p
5o N\ Y= [l Y/ - - \
> - /ﬂ ﬁ/ /.\ fﬂ/ Vﬂlw, \\ o Am. r) .uq/ mu .‘ >
)m oA ,K - ,ﬂw, ' | AN \/ \\ \\ _/,/ GO/ N N \ ’ . \\ \) \@Mm{m
S5 Y N WAV T RS
S O~ y L \ \ A w / NN | \ % ,mwy y \
T\ - 4 \ NN v XN
S NN NN ﬂw " e W \ / N\ Y
il ./ NN\ X o AN A
S5 \ \, \ (\i .‘\“x o BN
= 0 \ \ N \ ' \\ % <t ¥
© e AN \ va \ //\\\
el W P \ i \“ \ o
m — ™~ N . . .mﬂu gwuk\ilv E o
c \ e i My A
S 9 9 ! Mdﬁ N
QL o— 0. - @.ﬁ \ o
M ) N / / /
™M X // \ N /
— < NERY N ™
\ / / [ap
L ?) o

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Axle, Front Wheels, Steering

Page 2 of 18

Ref#  Part Number Qty S/P/F  Description
1 17198A 1 S  Retainer Gear Segment Plate
2 719-0399B 1 /P Cast Iron Pivot Bar, .625
3 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
4  710-0643 1 /P Hex Cap Screw, 5/16-18 x 1.0
5 710-0726 1 /P Self-tapping Screw, 5/16-12 x .75
6  710-0805 1 /P Hex Cap Screw, 5/16-18 x 1.5
7 710-1309 1 /P Machine Screw, 5/16-18 x .75
8 712-0240 1 S Jam Nut, 7/16-20 (Grade 2)
9 712-0262 1 /P Jam Nut, 3/8-24
10 712-0431 1 S  Flange Lock Nut, 3/8-16
11  712-3004A 1 /P Flange Lock Nut, 5/16-18
12 714-0470 1 S  Cotter Pin, 1/8 x 1.25
13 717-1757A 1 /P Stearing Segment Gear
14  723-0448A 1 S  Ball Joint, 7/16 -20
15 726-0214 1 /P Push Cap, .625
16  731-0484A 1 S HubCap
17  736-0187 1 /P Flat Washer, .64 x 1.24 x .060
18  726-04028 1 Push Nut, 5/8
19 736-0242 1 /P Bell Washer, .34 x .872 x .060
20  736-0356 1 S  Bell Washer, .391 x .380 x .062
21  731-04681 1 Steering Wheel Cap, Small, Troy-Bilt
22  738-0141 1 S  Shoulder Screw, .435 x .350, 5/16-18
23  738-0527 1 S  Shoulder Screw, .498 x 2.045
24  738-0919 1 S  Steering Shaft, 21.86
25  741-0475 1 S  Plastic Bushing, .38 ID
26  736-0162 1 /P Flat Washer, .64 x 1.0 x .12
27  741-0656 1 S  Hex Flange Bearing, 5/8
28  736-0285 1 /P Flat Washer, .635 x 1.589 x .06
29 747-1268B 1 /P Steering Drag Link, 7/16-20
30 748-0389 1 S Cap,1.25x.16
31 748-04014B 1 S  Steering Arm
32  748-04020 1 S  Spacer, 1.0 x .645 x .56
33  750-0535 1 S  Spacer, .380 x .625 x .21
34  783-0041D 1 Pivot Bar Bracket
35 631-04028 1 Steering Wheel, Three Spoke
36  747-04057 1 Tie Rod, Adjustable
37  711-04059 1 S  Ferrule, 3/8-24 x .437 Dia
38 634-0105A 1 S  Wheel Assembly Complete
634-0172 1 Rim Assembly
741-0706 1 S Inner Bearing (Flange w/ Fitting)
741-0487A 1 S  Outer Bearing (Plastic Flange)
734-1731 1 Tire Only (15 x 6 x 6)
734-0255 1 S AirValve
39 683-04016 1 S RH Axle Assembly (N698)
683-04015 1 S  LH Axle Assembly (N698)
683-04132 1 RH Axle Assembly (J698)
683-04131 1 S LH Axle Assembly (J698)
40  741-0487A 1 S  Flange Bearing
41  731-04058 1 End Cap w/ Fitting
42  683-0002A 1 S  Steel Pivot Bar, .625
43  731-04693 1 Cap

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

P — '
AT 1N

(o0]
—
: =N/
() //
(a))
Dau“ /m o0
SN /M/ <« \/ \
&NWMHH/V/ // IR ﬂz ¥ ©
NN s N\ u,ﬂm__// N// \
\\\. ‘\ﬂﬂn . Vy , /ﬂﬂ A\ =N s m\ MWWWWM >\
- 6l o 7 \ N\ - SN, \
=30 o= WY =
S N/ N, \ : W N
ek o\ XD S
//,MMHNN “MJ \\ o // /ANJ/ // /A// Wﬂ C
H/.M“\ / \\ \ \ ™ .
= A\ O\ L g
y N \
IS V/ \ // w
P\\ 2 o \ \
et fo\ /# o
L2l AN 5
,/// \a mﬂl/ ’ ,
A\ ﬂ%m , W
/// uy
NG wmw _. o
..... B RN\“ \.h\W\ m
V=
/ ) wmuw\w\“ =
< \ W/_wmmma m
/ == .
| . i
||||||||| / m\ o \“‘ \ A\Amw\
—~ I ’ R 4
Mu_. _ , w g /ﬁl_ll/erNAWV\
m e | E— ,\\/ m,
~ &%/
> PN
E ) )
© 3 (A
%) Q \‘_ NS
m n_mb / Nv/
/ L)
%m , 4\ \_\ ]
© 3 J T
- /
& D /
— 0 _Hw,




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004) Page 4 of 18
Deck Assembly
Ref#  Part Number Qty S/P/F  Description
1 618-0142A 1 S  Spindle Assembly
2  683-04035A 1 S  Deck Shell (Models w/ Deck Wheels)
683-04004A 1 S  Deck Shell (Models w/o Deck Wheels)
3 710-0726 1 /P Self-tapping Screw, 5/16-12 x .75
4  710-1260A 1 /P Screw, 5/16-18 x .75
5 710-1611B 1 /P Self-tapping Screw, 5/16-18 x .75
6 712-0417A 1 /P Hex Flange Nut, 5/8-18
7  714-04023 1 S Internal Cotter Pin, .080 x 1.56
8 742-0616B 1 Blade, 21.23" Star
9 747-04018 1 S  Deck Hanger Link/Anti-sway Rod
10 754-0371A 1 S Deck Belt
11  783-04149B 1 Belt Cover
12 783-04211 1 S  Anti-sway Stabilizer Bracket
13 712-0431 1 S  Flange Lock Nut, 3/8-16
14 734-0973 1 /P Deck Wheel, 5 x 1.38
15  738-0373 1 S  Shoulder Screw, .498 x 1.53
16  731-1032B 1 S  Discharge Chute Assembly
17  710-0751 1 /P Hex Cap Screw:1/4-20 x .620
18  736-0270 1 /P Bell Washer, .265 x .75 x .062
19 712-3006 1 /P Hex Nut, 1/4-20
20 726-0233 1 /P Push Nut, 1/4

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 5 of 18

2N
7 |
y/a)
/ay
/ey
/, /, \ \\ J
\\ 4 \\ \
\\ \\\
V/ay
\\\\ %\\
A
/a
2] /77 Vs /
™ /e
\ /Y
\ s
\ \ A
\ \““\ \\,\\
N/ &/
Y
S /s
\“\“\ 7/ /
/&4
o~ /4 \m\
\ /4 / <, 3 /
N 4 \\\ e / \ © ™
A /4 CR Y/ A/ / /
/ 4 LY PN / /
/ \nnmmmfﬂ / AAV mw“ A\ \ F o~ 0 N M/ / __\ -
// P~ \ M,,/v\ \\/ ;’/ . VA A ,A - - P
Aﬁ_‘ﬁwu [/“\ IH//|/ - —— - - // II.IY H/ . .U M‘Yla =\ - A %v .AI W IHLM \\
m& / A / \ <t // ’mﬂllu.ﬁ ﬂ 7~ m A ny NI m > L, )y S y
NAVED 7 N W S o - Vs
\ ccuml
o /uu“m“mmmw / ﬁ @//// IWW/ ,w,» > / @ / N // 4 \ VA
I~ RN\ = \ , 8
PN A\ \ ,/,,// Vi .m_ N . AN
g 2 ,,W/ \ /Nwﬂ/ww‘wmmm = ) AN S ,WU e y
o g s 2 L » ] & ,../
S ®- e HesrE s Y -1 -<3)
H % //%nuum\ \\ \ A\\AA / m xwwmw \ \ \ \
= \ O\ \\&\\ A Ndw = / mx ol /o /el
5 \ N\ CAMR T : &/ (
T (4] lHlJﬂ‘ ﬂ% W¢, AW/ Kt \ \v/ ) w\ N \ \
© v / S KWMM GH AM ..... Q-lf- — - - — - S PN mw. 2 \N, \ml 0
~ \ M _ : L %
G L \\. // / 41/ //
% N \\ \ \ / \
O / \ // © o \ =
0 / A\ \
< .2 N\ \
— 0 @ T

.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004) Page 6 of 18
Drive
Ref#  Part Number Qty S/P/F  Description
1 618-04034 1 S  Transmission, Single-speed
2  656-0059A 1 S  Variable-speed Pulley, 4.75
3  683-04055 1 S  Torque Bracket
4  683-04056 1 Variable-speed Bracket
5 683-04057 1 Variable-speed Bracket
6 710-0514 1 /P Hex Cap Screw, 3/8-16 x 1.0
7  710-0606 1 /P Hex Cap Screw, 1/4-20 x 1.5
8 710-0627 1 /P Hex Cap Screw, 5/16-24 x .75
9 710-1260A 1 /P Screw, 5/16-18 x .75
10  710-3015 1 /P Hex Screw,1/4-20 x .75
11 712-0431 1 S Flange Lock Nut, 3/8-16
12 712-0700 1 /P Flange Nut, 9/16-18
13 712-3027 1 S  Flange Lock Nut, 1/4-20
14  714-0209 1 S Internal Cotter Pin, .125
15 718-04012 1 /P Bearing Cup
16  718-0758A 1 S  Pulley Hub, 5/8 Spline
17  736-0362 1 /P Flat Washer, .320 x 1.25 x .06
18  720-04028 1 Shift Knob
19 738-0372B 1 /P Shoulder Spacer, 1.0 x .38 x .38
20 741-0600 1 S Ball Bearing, 17 x 40 x 12
21  747-04072 1 Shift Rod
22  750-04099 1 S  Stepped Spacer
23 754-04001A 1 S  Lower Drive Belt
24  754-04002 1 S  Upper Drive Belt
25  756-04002 1 S  Transmission Pulley, 7.25
26  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
27  647-04019 1 Shift Lever Assembly
28  711-0736 1 /P Ferrule, 1/4-20 x 1.0
29  714-0104 1 S  Cotter Pin, 1.13
30 714-0470 1 S  Cotter Pin, 1.25
31  732-04067 1 S  Spring Compression Clip
32 736-0275 1 S  Flat Washer, .344 x .688 x .065
33 17630A 1 S  Shift Lever Retainer

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983
Page 7 of 18

13AJ689G766 Tuffy (2004)
Drive, Controls, Rear Wheels

DN D
\ N
. L AN Q
&w, \_v N \\ %) R /MW
% N\ \
/ / v\. i N/ A /
/ /e W/ /
/ /s ) .
/ \\ \ ﬂ - \. —®
J . B ////U\\._\o = s
/,/} @. / \.\w? =
/ A,
. \ / \
\VMVZ/. K¢ ' Mo
mﬁ_“ Hn“ 10 . N
\ _...u, < A,m vm_\ o \ \\ /
o VN &« A ¥ NG r /4 (@]
Q.vv A \ ) o ﬁ w Iwr /
\\. \ \ M ﬁ\\// mw o ” { \““\ / "/ C
/ A\ AT N W W 3
S it ”V / \ A /s V)
S 8/ o 70/ +
B, NA ./ lla\\\ \ / g \ ‘
% o =/ w
.ﬂ/ N a \AI.AWMV
PN RN \\ /
™ % nm@ p
\ .\7 2 \\.w
A/ /& AW\ =X Nu
MW/ /X
N AT : W
Mea 85 o)
/, Am,,w w /
\“ Mm, WMm‘“N \\ m
I mmmywm & s S,
AN 7 W T <
T T M\T! .m mwmrnuuu \h, m
\ N\ /
/ \ @ A e 2 / % \ \ / . .
YA Y/ ) e \J* Py A o0 ) m\smﬁw_ﬁ N \
/ AY % N /W%@%mﬂuﬁw@wmymm !
g, [/ LR \ /@ ;\ Ny A SR TR,
A AN BN G BN MW_M@WM@HMW%@W o WWWMW
||||||| o \wm ) / by “ N v.i S AR ‘m.\,ﬁx ey W0y, WV
& § /VV\.\ ,,A \Ww\\ﬁ/ N M x A Mu -y W ; 7/ . Uy ﬁmW@MWwW@WWWmemwmmmmmmmwmww
, / c I \ o ¢ \ \ /_. - / \ X // / A \ N % Wn{w K \.MW/WW“\NNMW“\NI =) ) /, M
o - V / // mm M o B 8 —@ \ / M WWHIJ / N “,Aw, muww“\ mmmm‘\\ MV V ] \m
10 \ \ \ . \\\ /, //‘mw D ./ L\ v Sl mw W\ \ =, Y A . mewmwwxm\\ﬁn\ AV\w / \Wv\ v \\N\u wm
LS e \ ;.\ YA A = %ﬁuﬁ&mm\ -
NN AL SN, 5 */ ~ B ,,\ N o N WMMAA /wmmmmwmmmm\ -
xm / / Am, w‘”/w / Wa LI A”_l ...\HK © 34\. \ \\wwﬂw k{v \ © . mem W////uummmm\“nmmmmmww
- X 1 N P NN HIIH.\\
2 _&M/Y : \N =%/ 4 / \_.w\c <X < “ho \ L™ M ©
NN ' \ \HH\\ a _ W A - /
/A ///._ OV\ /A /" J’ MMM%M@WWM W Au_. MI, . Oy A,I,\ Wu\v
P N AR (S - N WA g )1y ¢ mg o e . —— S w0
/WHHHNMTIMW B |f\m\ - \Ifullu .IIIJ \W\\& w\ e P
¥ el m.\\-:.m\@
/ /




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Drive, Controls, Rear Wheels

Page 8 of 18

Ref#  Part Number Qty S/P/F  Description
1 17668A 1 S RH Axle Support Bracket
2 17669A 1 S  LH Axle Support Bracket
3 17962 1 Switch Plate
4  683-04025 1 Lift Handle Assembly
5  683-04049 1 S  Lift Shaft Assembly
6 710-0224 1 S  Self-tapping Screw, #10-16 x .5
7  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
8 710-0627 1 /P Hex Cap Screw, 5/16-24 x .75
9 710-0642 1 /P Self-tapping Screw, 1/4-20 x .75
10 710-0726 1 /P Self-tapping Screw, 5/16-12 x .75
11  710-3180 1 /P Hex Cap Screw, 5/16-18 x 1.75
12 710-3008 1 /P Hex Screw, 5/16-18 x .75
13 712-0429 1 S  HexLock Nut, 5/16-18
14  712-3006 1 /P Hex Nut, 1/4-20
15 716-0106 1 /P E-Ring, .625 Dia Shaft
16  720-0233 1 S  Handle Grip
17  732-0369 1 S  Compression Spring, .55 x 1.37
18  732-0750A 1 S Switch Actuator Spring
19 736-0222 1 S  External Lock Washer, 1/4
20  736-0329 1 S  Lock Washer, 1/4
21  741-0487A 1 S Flange Bearing, .632 ID
22  747-04031 1 Battery Hold-down Rod
23  748-04011A 1 S  Lift Shaft Connector
24  783-0345 1 S Battery Tray
25  783-0355D 1 Hitch Plate
26  783-04011A 1 Lower Frame
27  783-04031 1 S  LH Upper Frame Side Panel
28  783-04032 1 RH Upper Frame Side Panel
29  783-04213 1 S  Deck Anti-sway Bracket
30 725-04039 1 S  Screw-mount Interlock Switch
31 683-04048 1 S  Stabilizer Shaft Assembly
32 711-04036 1 S  Ferrule, 1/2-20 x .50
33  711-04075A 1 S  Ferrule, 3/8-24 x .375
34  712-0130 1 /P Hex Lock Nut, 3/8-16
35  714-04023 1 S Internal Cotter Pin, .080 x 1.56
36  732-04050A 1 S  Extension Spring, 1.07 x 9.52
37  736-0219 1 S Bell Washer, .389 x 1.12 x .030
38  736-0267 1 S  Flat Washer, .385 x .87 x .060
39 738-0322 1 S  Shoulder Bolt, .625 x .217
40  747-04018A 1 S  Deck Hanger Link
41  747-04040A 1 Deck Disengagement Rod
42  747-04069A 1 /P Deck Hanger Link
43  747-04157 1 Rear Stabilizer Rod
44  783-04307-0637 1 /P Lift Link
45  783-04294 1 S  Deck Stabilizer Bracket
46  783-04113 1 S  Deck Lift Index Bracket
47  17630A 1 S  Shift Lever Retainer
48 17840 1 S  Transaxle Mounting Bracket
49 17860 1 S  Pedal Mounting Bracket
50 725-1426 1 S  Solenoid
51 710-0176 1 /P Hex Cap Screw, 5/16-18 x 2.75
52  710-0809 1 Self-tapping Screw, 1/4-20 x 1.25
53 712-0271 1 /P Hex Sems Nut, 1/4-20

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Drive, Controls, Rear Wheels

Page 9 of 18

Ref#  Part Number Qty S/P/F  Description
54  710-3015 1 /P Hex Screw,1/4-20 x .75
55  714-0470 1 S  Cotter Pin
56  732-04029 1 S  Extension Spring, .59 x 12.38
57  783-04059 1 Speed Select Lever
58  732-04075A 1 S  Extension Spring, .73 x 12.54
59  732-04076 1 S  Extension Spring, 1.15 x 7.90
60 732-0722A 1 S  Brake Return Spring
61 736-0242 1 /P Bell Washer, .34 x .872 x .060
62  747-04043 1 Variable Speed Control Rod
63  750-0566A 1 /P Spacer, .260 x .372 x 1.030
64  683-04005A 1 Clutch / Brake Pedal Assembly
65  735-0196 1 S Foot Pad, 4.6
66  750-0802 1 Spacer, .640 x .76 x 2.63
67  720-04008 1 Shift Handle Grip
68  732-04017 1 S  Compression Spring, .89 x 1.
69  736-0300 1 S  Flat Washer, .406 x .875 x .059
70  747-04039 1 Speed Control Rod
71 750-04080 1 S  Spacer, .640x1.0x.78
72 725-1737A 1 S  Battery, 190 CCA
73  712-3027 1 S  Flange Lock Nut, 1/4-20
74  634-0104 1 Wheel Assembly Complete
74  634-0070 1 /P Rim Assembly Not shown
74  734-1730 1 Tire Only (20 x 8 x 8) Not shown
74 734-0255 1 S  Air Valve Not shown
75  748-04037 1 S  Spacer, .635 x 1.0 x .696

WWW.mymowerparts.com



e

Page 10 of 18

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)

Electrical

T -
[&) L
” (@]
= =
> [t =
'z E o
i b
0 a
i
P
~ e
N
hayil
0]
2 LU
o N
- L
IIIIIII IAE En_H TR
O YRR BN
- 8 .
YEL/WHT IE: b= 5
L - . — - mwmm f..:_ = \
ORG/BLK 0 NG
n_m ,\ﬂ. n‘v L//
I 53 \» [y
L= "t
nv [ES =
| D
il QO T
Y ee
(N
E
n i o
2 & o
O~
7
0
/L L
\\\\\\\\\\\\\\\\ P o o
&) 1
== —
F& D.. B—
_ L= ===
Q n< T
e o «
L Q i
o @
e
3 e
_l
m
//
] e
—_Wow
M X o A
-
O
o |
O | 1|
o] O a"
< || =] O 1l
=z < | - -
o S| | W a8
Ul | Dz o«
| oo -
| = | W < 9]
< |Oo| x| = __

WWW.mymowerparts.com



Page 11 of 18

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)

Engine Accessories

......... /
(a9} ; / <. A\ nydvf WY Aly. /
\ w\ w4 . ,,,,V%%;/u \ \
/ _iw..w,u,m_u// n; \ A v /ﬁyﬂy/., ) ‘\
. P L \ \ \/ s, \ /. \ \\@. /ZZ ”.3,22.,
<t . ,/ \IIII &/ //// /I \J\ /, // ’ e.IMV_\ / /wﬂw/ /
__ ,/ \ | / \ & Aw am_ WS rllw,
g A / / // \ e\ — /ﬂw 47 4. ?
m NN L e & N AR
SOACER e N f."“wv_v N e N\,
N2 A S VA
/ s L) § \/ \ 7 / \ “\s\ /
\___NJe= - “ \\ \ \ anﬁwm_\\ \ofor e — - W ™ 0
Vlm ||||||| nnnmmmm Y \ y /e /a ,/ L M.m_ o hw/ Am\ ) / [a \ ‘.lu,
Lrunnnnuu‘ // / e A Y e S / \ \
4 i m\ \\ \\ \\\neamwy/,e 0 fo xﬂ |||||||||||| (V| immb— / \ /
2 /A mm / \\ am\mw,ﬂe Am\ ) o / \\“wmmwul / /,
/A W, /o (TN ¥ 2NN \
N - = 0{@D) I} B p-
-"W%N \‘M-‘, \\ 22 \Z& ) A
™~ Y . " v
) VAR ) AN/ /
\ / \ ,&)\ /.///- m
v / / )/ N
Y N A = R/ N\ )
\ ? .i n,,{ N_\u\ L e — wwwm__u.!. \wﬂ%_ \\,m{\w A\A@m.n/ __ | _ .
\ ﬁm N N o o S
// //r (l,.,/ // , 0 \_\ \\
/ \ II iw” B I . / \‘ \\Mu , \
\ \M;// ” 0 NPy
N, f. Mf/ /, ”/ { N \\/ \ o \\
= WA N (S 7
) M\ Y VS
\\ N\ .U/r\xum 4 / \\ N /
AN Y AN
/ // V' N e / < \ Jtlw»ﬂﬂl\.
P /ﬂ/ /\\ \\ // \\ A _/ a/ﬂlil- /../.l..,
/:/ \,\ /. ;// \ \ I\\MW
\ N o/ N Y

WWW.mymowerparts.com




For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)

Engine Accessories

Page 12 of 18

Ref#  Part Number Qty S/P/F  Description

1 710-0148 1 /P Screw, #8-32 x .375
2  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
3 710-0726 1 /P Self-tapping Screw, 5/16-12 x .75
4  710-1237 1 Screw, #10-32 x .625
5 710-1314A 1 /P Socket Cap Screw, 5/16-18 x .625
6 710-1315 1 /P Self-tapping Screw, 3/8-16 x 1.25
7  731-1682A 1 /P Oil Drain Sleeve
8 751-0617A 1 S  Muffer, Single Inlet
9 721-0208 1 S  Exhaust Gasket

10  726-0205 1 /P Hose Clamp, .490

11 712-0271 1 /P Hex Sems Nut, 1/4-20

12 736-0119 1 S  Lock Washer, 5/16

13  751B213146 1 /P Casing Clamp

14  751-0619A 1 /P Exhaust Pipe

15  751-0535 1 Fuel Line Hose

16  751-0564A 1 S  Muffler Deflector

17  783-0615C 1 S  Muffler Heat Shield

18  710-3029 1 /P Hex Screw, 7/16-20 x 1.25

19 711-1044 1 S  Belt Keeper Pin, 5/16 x 4.75

20 736-0171 1 S  Lock Washer, 7/16

21  736-0322 1 /P Flat Washer, .450 x 1.25 x .164

22  750-0956 1 Spacer, 1.0 x 1.4 x .825

23  756-04023 1 S  Engine Pulley, 3.12 x 5.56

24 726-0272 1 /P Clamp

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 13 of 18

13AJ689G766 Tuffy (2004)

Fender & Seat

o

\
\
Va
AN T
AN 5 )\ A
0 SN+ \
XN ANARYS SN
000 /, \“H_sé e..%«“\x / \m_\ W/.,
OQO.U.W\ o~ oupw ® o !9.I.H“N\.Mu,J@KQ.HMWM\\JHF.I,.@@
o) /010 010 )/ A
/ \ /uae C\\ /
\/ \ XNy

N
N <
/ | \\ /N \
/) / o\
AN TN \ y
AN N AN S
BAWANE/4 v \ / / \“
A A X /(M \\.// ) \
d y w // 7N _l \\N A )
A IHHMMNW..I\\\ / \ \\\\HHUW '.A\Il\ \ \ \_/
SV =t
// . e /,R \ \ ,/lM \\ ///( \\
T y 4 K
/ \\\A \A y \l anwﬂuﬂmm%/ meﬂ/ V.
== e/ S N\
N / \\ N\
AN @ o AR\ P 4
e - & \ ///N/ /) \A// -
O\ @%\ SAN
\ N\ N
// // /V\ \\ // \“w\\
N \\ /7 \““\
NC )
A v
\.//\“\ J
./
/) XS
/
<

/e

S
a4
; e
\ \\ /
[\ G | /
)U {l\“w
-
.\\
vy
72N
/)
V4
/.
7
4 \“\
\\\\
&\ A\“x\ ‘\ ', m\\ / M
e N C) )
TNF RN, ot
/A\\ l & W, / \ Y o
D W SR % 7/ NIy
AR (VAN L/
7 A el _/ﬁw\ 7=/
Z3 «/ / N of
T e |/
Ao €
Y I U G
o /4 A W o 00 )
@y \A /000
w /N g 2000y
mmv \\ \\ //w A \}./
M~ ¢ \
ﬁu.\ \\\ //
-/ o
<t Ay

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Fender & Seat

Page 14 of 18

Ref#  Part Number Qty S/P/F  Description
1 17239C 1 /P Seat Lift Bracket
2  17950A 1 S  RH Pivot Support Bracket, Seat
3 17951A 1 S  LH Pivot Support Bracket, Seat
4  710-0227 1 /P Self-tapping Screw, #8-18 x .50
5 710-0726 1 /P Self-tapping Screw, 5/16-12 x .75
6 712-0429 1 S  HexLock Nut, 5/16-18
7  725-1303 1 S  Outer Seat Spring Switch
8 725-1439 1 Inner Seat Spring Switch
9 726-0278 1 Insulator Plate Boss
10 726-0279 1 Insulator Plate
11  732-0581B 1 S  Extension Spring, .75 x 5.31
12 738-0296 1 S  Shoulder Screw, .437 x .286
13 17770G 1 S  Running Board
14  17870C 1 /P Fender (models w/o cupholder)
783-04474 1 Fender (models w/ cupholder)
15 710-0751 1 /P Hex Screw, 1/4-20 x .620
16  710-1208 1 /P Self-tapping Screw, 5/16-18 x 3.5
17  710-3008 1 /P Hex Screw, 5/16-18 x .75
18 712-0429 1 S Nylon Lock Nut, 5/16-18
19 712-3027 1 S  Flange Lock Nut, 1/4-20
20  732-04038 1 S  Compression Spring, 1.314 x 1.8
21  750-04212 1 Spacer
22  783-04139 1 LH Running Board
23  710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
24 725-1643 1 Spring Switch, Long
25  726-0320 1 S Insulator Nut Plate
26  726-3054 1 U-Clip Nut, 1/4-20
27  783-04050A 1 S  Shift Cover Panel, 8-speed
28  710-0870 1 /P Screw, 3/8-16 x .625
29  738-04012 1 S  Shoulder Screw, .625 x .175, 3/8-16
30 783-04081A 1 Seat Pivot Bracket, Manual Adjust
31 710-0703 1 /P Carriage Screw, 1/4-20 x .75
32 761-0168B 1 S  Blade Spindle Brake Assembly
33  757-04021 1 S Low Back Seat, Black
34  731-04591 1 S  Cup Holder
35  735-04009 1 /P LH Rubber Foot Pad
36  735-0196 1 S RH Rubber Foot Pad
37  726-3046 1 /P Ratchet Clip, .250 Dia
38  720-04009 1 S  Knob, 3/8-16 X .625
39 736-0219 1 S  Bell Washer, .389 x 1.120 x .030
40  736-3008 1 S  Flat Washer, .344 x .750 x .120
41  723-04012 1 LH Abrasive Foot Pad
42  723-0422C 1 RH Abrasive Foot Pad

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Page 15 of 18

13AJ689G766 Tuffy (2004)

Hood & Electrical

\\UW\M#
) \\A\MNM\mm .
& N\
NN
// A\

/ g NS T T T T iV /A G \
C M Uymmmmw\“\“x/ “.‘E ﬁym, > / y
AV S 2PN RS N\
/N M /,n.—.. // v ﬂm \\ //\ // \ \N\\J
VAN A R
\ \\\,/ \" ,V e N % ( MVK- o
A%_\\ s ?1' ,\/ /Ym“:/.\mn, ‘\.A MVI\\\H a \ £ / \u_r.l _ \
& ,«_ﬁ I\ [/ ,uyam . )3 mg\ / /Y, Am
foooETN S o /@
\\ 2 anTIIWWV, kﬂ%ﬂ Mﬂﬁ\MR. H,l —_ . -WJlll \Ar\\lll. .KW mm
) &8 N W L / /4
o . , YO
£ t AN L)y
/ \\ / . N \\c \V‘ /V/ \N I
0 . - T T T - T T T -
/ o
EO //I| [ — - - — - - —— -
(a2}

WWW.mymowerparts.com



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Hood & Electrical

Page 16 of 18

Ref#  Part Number Qty S/P/F  Description
1 629-0469B 1 S Headlamp Harness Assembly
2 683-0195 1 Bracket Assembly
3 710-0528 1 /P Hex Screw, 5/16-18 x 1.50
4  710-0895 1 Self-tapping Screw, 1/4-15 x .75
5 710-0599 1 /P Self-tapping Screw, 1/4-20 x .5
6 710-0924 1 /P Machine Screw, 1/4-20 x .75
7  710-1017 1 /P Screw, 1/4-20 x .625
8 712-3010 1 S  Hex Nut, 5/16-18
9  725-0157 1 /P Cable Tie, 7.4"
10 712-0292 1 /P U-type Speed Nut
11 726-0201 1 Speed Nut, 5/16
12 736-0119 1 S  Lock Washer, 5/16
13 747-2138 1 /P Hinge Rod
14  725-0963 1 S  Headlamp, 12V
15  725-1649 1 S  Headlamp Socket
16  731-2637 1 S  Headlight Lens
17  735-0126 1 S  Rubber Washer, .87 x .33
18  726-0230 1 /P Cable Tie, 30.66
19  751-0555B 1 /P Fuel Tank, 1.5 gal.
20 751-0603 1 S  Fuel Tank Cap
21  736-3078 1 /P Flat Washer, .344 x 1.0 x .063
22  783-0785 1 LH Side Panel
23  783-0784 1 RH Side Panel
24  731-2119A 1 S  Grille
25 783-0783 1 S Hood
26  783-0553A 1 S  Hood Support Bracket
27  783-1495 1 S  Hood Side Bracket
28 17632D 1 S  Battery Support Bracket
29  710-0607 1 /P Self-tapping Screw, 5/16-18 x .5
30 710-0788 1 /P Self-tapping Screw, 1/4-20 x 1.0
31 783-1346 1 S  Grille Support Bracket
32 731-04180 1 S  Dash Panel
33  736-3090 1 /P Flat Washer, .260 x .720 x .060
34  746-04020A 1 Throttle / Choke Control, 18.5"
35  725-1396 1 S  Ignition Switch, 6-pin
36  725-0201 1 S  Keys (pair)
777X40137 1 Headlight Lens Reflector (not shown)

WWW.mymowerparts.com



Page 17 of 18

S
89
R
,AJ / /
AN =
v /Mw/o - \ \,,LV
7 = a a "
“W \xwu /mmmnmm/w/ |
A R IR
&m\ '/ mvvnmmnnmm& Y
Y U EA
= mewmff/ MW w\ Wuuw &)
L b \ - — — ™
] ~(teh _ Pl e .
mmmu&mwm,( A/ \%/ N &
=) \&&v g T
=5 Y NN
=G/ o NETTN\)T7 N\ B
| mr.uuu - Y m% N4 \nwnu\ N
S, mnw, // AA m/ﬂ/ //x\n‘; J V.x\
Q. B\
o) y«/w . /NMW, (@A, /
: »ﬁ W
& | WS S O\ mwj
@/ 7 gl Ny A M
mmmv \ // AY /WAM w\ \vnmmwv&\mmw\ //
A S 2 LK N\
N .mk_ // mu\\ Amm/ /AW
/ - /my/ = \ W\
@ @ »
N 7

WWW.mymowerparts.com

For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

Assembly

ission

13AJ689G766 Tuffy (2004)

Transm



For Discount Troy Bilt Parts Call 606-678-9623 or 606-561-4983

13AJ689G766 Tuffy (2004)
Transmission Assembly

Page 18 of 18

Ref#  Part Number Qty S/P/F  Description
1 732-0614 1 Ring, Wire
2 716-0231 1 S Ring, E Type,.750
3 736-0336 1 S  Flat Washer, 5/8 x 1.0 x.030 Use applicable
flat washer (ref. #'s 3 or 18) in this application
allowing .0150/.0020 in. end-play
3  736-0337 1 S  Flat Washer, 5/8 x 1.0 x.040 Use applicable
flat washer (ref. #'s 3 or 18) in this application
allowing .0150/.0020 in. end-play
3  736-0349 1 S  Flat Washer, 5/8 x 1.0 x.020 Use applicable
flat washer (ref. #'s 3 or 18) in this application
allowing .0150/.0020 in. end-play
4  736-0335 1 S  Washer, Thrust.635 x 1.26 x.06
5 710-1325 1 /P Self-tapping Screw, 1/4-20 x 1.625
6  719-04017 1 S  Upper Housing
7 711-1109 1 Input Shaft
8 741-0335 1 S Needle Bearing,.625 x.813 x.495
9 717-1464 1 14-tooth Bevel Pinion
10 716-0108 1 S Retaining Ring,.437
11 741-0340 1 S  Sleeve Bearing,.75x.1.0x 1.0
12 721-0338 1 S Seal,.75x 1.0 x.125
13  618-04041A 1 S  Differential Assembly
14  741-0336 1 S Flange Bearing, 5/8 x 3/4 x 3/4
15  717-04056 1 S  42-tooth Bevel Gear
16  718-04045 1 S  Clutch Collar
17  711-04134 1 S  Drive Shaft
18  736-0495 1 S  Thrust Washer, 1.0 x.632 x.0 Use applicable
flat washer (ref. #'s 3 or 18) in this application
allowing .0150/.0020 in. end-play
18  736-0494 1 Flat Washer,.632 x 1.00 x.035 Use
applicable flat washer (ref. #'s 3 or 18) in this
application allowing .0150/.0020 in. end-play
19 741-0337 1 S Flange Bearing, 5/8 x 3/4 x 15/16
20 611-0011 1 S  Detent Shaft Assembly
21  741-0862 1 /P Detent Ball
22  732-0863 1 S  Compression Spring
23  719-04018 1 S  Lower Housing
24 717-0678 1 S  Brake Puck
25 761-0202 1 Brake Disc
26  710-1206 1 /P Self-tapping Screw, 1/4-20 x 2.375
27 661-0001 1 S  Brake Assembly
737-0148 1 S Grease (19 0z.)
918-04034 1 S  Transmission, Single-speed

WWW.mymowerparts.com



